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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE . . . (ACCORDING TO EN10201 TY;PE 3.1) 
, . ., ~. ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT USTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN IN ONE OR MORE OF THE 

FOLLOWING STANDAIWS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS'SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTION AND TESTING 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING 
ANSI B16-10 - FACE T O  FACE AND END TO END DIMENSIONS OF VALVES 
ANSl Bl6-34 - VAI.VFS . C'I.ANGkI>.'I'HRCAI>EI> ANI> Wk.I.I>ING FNI>S 
MSS-SPbl - PRESSllRE TESTMG OF S rEEL VALVES 

Part No. AC041A08MAA8300000 
(Código) 

D e s c r b t i o n  4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDiDO CLASE 150) 
V D E  W T H  LOW EMISSIONCONRWL (SO PPM'S M.) ( V a V U L A  SUMlMSTRADA CONCONTROL DE BAJAS 
EMISIONES WUCiiNAS (M PPM'S MAX.1 1 

API 6D - PlPCLlNC VALVES - <;ATE. PLUG. I1Al.l. ANDCHCCK 
API 600 - SI i-el. GATE VALVES. I:I.ANGH> A N D  WCLDING I'NI>S 
ANSI R16-I 1 - FORGED TITTINGS. SOCKFI - WELDIN<i AND I HRFADED 
API 602 - COMPACT STEEL GATE VALVES - FLANGED. THREADED. 

WELDING AND EXTENDED - BODY ENDS 

1 H Y D R O S T A T I C  (PSD 450 
(HIDROSTATICA) 

MECHANICAL TESTS (PRoPmCAmCAs) 

I CHEMICAL COMPOSITION (%) COMPOSICIÓN Q U ~ M ~ C A  (%) 1 TENS YlELD ELG RED BHN 

FACIO-21 REV "3" 

CERTIFICADO POR CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

Yolanda Ponciano 

KPSl KPSI % % 
m l n i  IST ZND ~ R D  AVO 

74.82 47.41 27 51 166 

74.53 43.50 24 46 155 

L . , 

BONETE 

WEDGE WH81359 ASTMA-217lCA15 
DISCO 

ITEM HEAT No. MATERIAL 
<PARTE) (COLADA> ~asm 

BODY WH7083 A S T M A - 2 1 6 ~ ~  

CUERm 

BONNET WH25755 ASTMA-216NCB 

v C Mn P S Si N i  Cr Mo Cu Cb 
0.216 0.897 0.025 0.023 0.483 0.010 0.030 0.030 0.030 0.001 

Nomlirated to Momlizado a) 930 Ternwr lo (Temple a) 650 Cooled in air (Enfriado en a k . )  

0.197 0.905 0.026 0.013 0.465 0.005 0.033 0.009 0.009 0.003 
Nomiaüzated lo Mormalizado a) 930 Ternoer lo (Temple a) 650 Cwled in a&. (Enfriado en aire.) 
0.127 0.693 0.028 0.005 0.552 0.125 13.010 0.039 0.021 0.001 

Nomializado a Momüzated to) 970 Temple a (Temper to) 630 Enhlado en a&. (Cooled in air) 
98.75 71.05 32 52 271 


